AT

< Y o
;QEEéLE R EA
I I\’I fac=mRA ‘:ﬂvy\s; il
c I A e TESTING
il el cussiuos2

160220340035

Test Report

Report No.  A2200433401102001R1

Company Name  KUNSHAN YUNCHENG PLASTIC INDUSTRY CO., LTD

shown on Report

Address NO.1558 HONGHU ROAD, ECONOMIC AND TECHNICAL DEVELOPMENT ZONE,
KUNSHAN CITY, JANGSU PROVINCE

Thefollowing sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the applicant
Sample Name Biaxially oriented polyamide film
Material polycaprolactam
Sample state Good
Manufacturer Name Kunshan Yuncheng Plastic Industry Co., Ltd
Quantity 50
Sample Received Date Dec. 2, 2020
Testing Period Dec. 2, 2020 to Dec. 8, 2020

Test Conducted:
Asrequested by the applicant. For details refer to next page(s).
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Executive Summary:

TEST REQUEST CONCLUSION
- Phthalates See page 3

*rkskkxkkkkxkk For further details, please refer to the following page(s) ** *** % *xx sk xxx
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V Phthalates
Test Method: GB 31604.30-2016
Result )
Test Item(s) MDL Unit
001
Dibutyl phthalate (DBP) N.D. 5 mg/kg
Butyl benzyl phthalate (BBP) N.D. 5 mg/kg
Di(2-ethylhexyl) phthalate (DEHP) N.D. 5 mg/kg
Diisobutyl phthalate(DIBP) N.D. 5 mg/kg

Remark:
- MDL = Method Detection Limit
- N.D.=Not Detected (<MDL)

- mg/kg = ppm = parts per million
Note:

This testing report revised “Test Item(s)” based on the original report of No. A2200433401102001.This

testing report displaces the original one which was invalid since the date of this testing report rel eased.

Sample/Part Description
001 Transparent plastic
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Photo(s) of the sample(s)
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Statement: ;gsx‘c

1. Thisreport is considered invalid without approved signature, special seal and the seal on the perforation; =

2. The Company Name shown on Report and Address, the sample(s) and sample information was/were ;E
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. Theresult(s) shown in this report refer(s) only to the sample(s) tested;

4. Without written approval of CTI, thisreport can’t be reproduced except in full;

5. In case of any discrepancy between the English version and Chinese version of the testing reports (if

generated), the Chinese version shall prevail.

*** End of Report ***
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